2502 bom and exploded view

No Parts name Material Unit Quantity
1 [M6#25 hexagon bolt stainless steel pcs 2
2 |7008S plastic plate ABS pcs 1
3 |7008S seal ring 50° gule pcs 1
4 [M16%1.5%8 nut M16+1.5+8 pcs 1
5 |16 locking washer ®16 pcs 1
6 |protective ring 50°natural gum pcs 1
7 |M4*6 screw M4 pcs 1
8 |¢p4locking washer w4 pcs 2

PA8terimal '
9 block(yuyao mingcheng) PA8 spring washer |pcs 1

10 earth wire(p4) L=160MM pes 1

(xiangshanhaoguang)

11 [2502 arm pcs 1
12 |M6 nut stainless steel pcs 2
13 12502 screwed joint A3 pcs 1
14 12502 gasket A3 pcs 1
15 2502 bend ®16 pcs 1
16 |2502 nipple A3 pcs 1
17 12502 lamp cover pcs 1
18 |10 locking apring ®10 pcs 2
19 [M10*13 nut M10x1+3 pcs 3
20 (2502 lamp support pcs 1
21 |protective ring pcs 1
22 [16130glass cover land pcs 1
23 |5 gasket pcs 2
24 |M5*8 screws M5+8 pcs 2
25 VDE HO3VVH2 - cs 1

wireL=340MM(ningbo huashu |F 2+0.75mm?2 P

26 |tube@?2 ®2 M 0.06
27 |p5heat shrink tubing(E209436) [@5 M 0.03
o8 NK28F T210 4/250 plastic pes 1

lamphoder

29 NK28F T210 4/250 plastic pes 1

cover

30 (16130 gasket 50° pcs 1
31 (300 glass diffuser clear glass pcs 1
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